
PRECISION SHANK DRILL

PARTS MANUAL

Printed in USA (74353B) 01/21



AGCO-Amity JV LLC LIMITED WARRANTY TERMS AND CONDITIONS – UNITED STATES AND CANADA 

EFFECTIVE FOR EQUIPMENT RETAILED AND DELIVERED AFTER JUNE 1, 2018 

WHAT IS WARRANTED AGCO Amity JV warrants its new equipment to be free of defects in material and workmanship at time of delivery to the first retail 
purchaser, renter, or lessee. These terms apply to all Wishek, Wil-Rich, and Amity brands of new equipment originally marketed in the United States and 
Canada. 

   WARRANTY PERIOD 
• 12 Months from the date of delivery to the first retail purchaser, renter or lessee.
• 483 Disk Chisel, Field Cultivator, and Disk Cultivators: 3 years on main frames, wing frames, and shank assemblies 
• Precision Shank Drill: 3 years on main frame, wing frame, and rockshafts.

EXCEPTIONS FROM THIS WARRANTY 
• Freight Charges - This warranty does not cover freight charges. 
• Improvements, Changes, or Discontinuance AGCO Amity JV reserves the right to make changes and improvements in design or changes in

specifications at any time to any product without incurring any obligations to owners of products previously sold. 
• Repairs and Maintenance Not Covered Under Warranty - This warranty does not cover conditions resulting from misuse, natural calamities, 

use of non-AGCO-Amity JV parts, negligence, alteration, accident, use of unapproved attachments, usage which is contrary to the intended 
purposes, or conditions caused by failure to perform required maintenance. Replacement of Wear or Maintenance items (unless defective) such as
but not limited to, filters, hoses, belts, lubricants, light bulbs, wheel alignment, tightening of nuts, belts, bolts, and fittings, service tune-up,
computer parameter adjustments and general adjustments which may from time to time be required are not covered. 

• Rubber Tire Warranty - Rubber tires are warranted directly by the respective manufacturer only and not by AGCO Amity JV.
• Satellite Outages - Interruptions in satellite interfaces and satellite communications are outside the control of this product and are not covered by

this warranty. The company is not responsible for issues or degradation of system performance resulting from such interruptions in satellite 
interfaces and satellite communications where the issues are not related to defects in this product. 

OWNER’S OBLIGATION 
It is the responsibility of the Owner to transport the equipment or parts to the service shop of an authorized AGCO Amity JV Dealer or alternatively to 
reimburse the Dealer for any travel or transportation expense involved in fulfilling this warranty.  This Warranty does NOT cover rental of replacement 
equipment during the repair period, damage to products which have been declared a total loss and subsequently salvaged, overtime labor charges, freight 
charges for replacement parts, or special handling requirements (such as, but not limited to, the use of cranes). 

EXCLUSIVE EFFECT OF WARRANTY AND LIMITATION OF LIABILITY 
THIS WARRANTY IS IN LIEU OF ALL WARRANTIES OF MERCHANTABILITY, FITNESS FOR A PURPOSE OR OTHER REPRESENTATIONS, WARRANTIES 
OR CONDITIONS, EXPRESSED OR IMPLIED. The remedies of the Owner set forth herein are exclusive. The Company neither assumes nor authorizes any 
person to assume for it any other obligation or liability in connection with the sale of covered machines. Correction of defects, in the manner and for applicable 
period of time provided above, shall constitute fulfillment of all responsibilities of AGCO Amity JV to the Owner, and AGCO Amity JV shall not be liable for 
negligence under contract or in any manner with respect to such machines. IN NO EVENT SHALL THE OWNER BE ENTITLED TO RECOVER FOR INCIDENTAL, 
SPECIAL OR CONSEQUENTIAL DAMAGES SUCH AS BUT NOT LIMITED TO, LOSS OF CROPS, LOSS OF PROFITS OR REVENUE, OTHER COMMERCIAL 
LOSSES, INCONVENIENCE OR COST OF RENTAL OR REPLACEMENT EQUIPMENT. 
Some States or Provinces do not permit limitations or exclusions of implied warranties or incidental or consequential damages, so the limitations or exclusions in this warranty may 
not apply. 

 “AGCO Amity JV” AS REFERRED TO HEREIN WITH RESPECT TO SALES IN: UNITED STATES and CANADA:   AGCO Amity JV LLC 
PO Box 1030 
Wahpeton, ND 58074 

Additional Warranty Information 
New Equipment Warranty - Equipment is eligible for warranty service only if it qualifies under the provisions of the New Equipment Warranty.  The selling 
dealer will deliver this Warranty to the original retail purchaser at the time of sale, and the dealer will register the sale and Warranty with AGCO Amity JV 
LLC. 
Subsequent Owners - This Warranty covers the first retail purchaser and all subsequent owners of the equipment during the specified warranty period.  
Should the AGCO Amity JV Dealer sell this equipment to a subsequent owner, the Dealer must deliver the warranty document to the subsequent owner so the 
subsequent owner can register ownership with AGCO Amity JV and obtain the remaining warranty benefits, if available, with no intermission in the Warranty 
Period.  Subsequent Owner Procedure will apply.  It is the responsibility of the subsequent owner to transport the equipment to the service shop of an 
authorized AGCO Amity JV Dealer or alternatively to reimburse the Dealer for any travel or transportation expense involved in fulfilling this warranty.  This 
Warranty does NOT cover charges for rental or replacement equipment during the repair period, products which have been declared a total loss and 
subsequently salvaged, overtime labor charges, freight charges for replacement parts, or units sold at auction. 
Warranty Service - To be covered by Warranty, service must be performed by an authorized AGCO Amity JV Dealer.  It is recommended that you obtain 
warranty service from the Dealer who sold you the equipment because of that Dealer’s continued interest in you as a valued customer.  In the event this is 
not possible, warranty service may be performed by any other authorized AGCO Amity JV Dealers in the United States or Canada.  It is the responsibility 
of the Owner to transport the equipment to the service shop of an authorized AGCO Amity JV Dealer or alternatively to reimburse the Dealer for any travel or 
transportation expense involved in fulfilling this warranty. 
Maintenance Service - The Owner’s Manual furnished to you with the equipment at the time of delivery contains important maintenance and service information.  
You must read the manual carefully and follow all the maintenance and service recommendations. Doing so will result in greater satisfaction with your equipment 
and help avoid service and warranty problems. Please remember that failures due to improper maintenance of your equipment are not covered by warranty. 
Maintenance Inspections - To insure the continued best performance from your agricultural equipment, we recommend that you arrange to make your 
equipment available to your sel l ing Dealer for a maintenance inspection 30 days prior to warranty expiration. 

2



ALL PERSONNEL INVOLVED WITH THE ASSEMBLY AND/OR OPERATION OF THIS

EQUIPMENT MUST BE INFORMED OF PROPER SAFETY PROCEDURES.  OPERATOR’S/

ASSEMBLY MANUALS PROVIDE THE NECESSARY INFORMATION.  IF THE MANUAL

IS LOST FOR A PARTICULAR IMPLEMENT, ORDER A REPLACEMENT AT ONCE.

OPERATOR’S AND ASSEMBLY MANUALS ARE AVAILABLE AT NO CHARGE UPON RE-

QUEST.

PERSONAL SAFETY IS IMPORTANT!

This Safety Alert symbol

means ATTENTION! BE-

COME ALERT YOUR

SAFETY IS INVOLVED!

The Safety Alert symbol iden-
tifies important safety mes-
sages on the Amity Preci-
sion Shank Drill and in this
manual.  When you see this
symbol, be alert to the possi-
bility of personal injury or death.
Follow the instructions in the
safety message.

Why is SAFETY important to you?

3 Big Reasons Accidents Disable and Kill
Accidents Cost
Accidents Can Be Avoided

SIGNAL WORDS:

Note the use of the signal
words DANGER, WARNING
and CAUTION with the safety
messages.  The appropriate
signal word for each message
has been selected using the
following guidelines:

DANGER

An immediate and spe-
cific hazard which WILL
result in severe personal
injury or death if the
proper precautions are
not taken.

WARNING

A specific hazard or un-
safe practice which
COULD result in severe
personal injury or death if
the proper precautions
are not taken

CAUTION

Unsafe practices which
COULD result in personal
injury if proper practices
are not taken, or as a re-
minder of good safety
practices.

ADDRESS INQUIRIES TO: AGCO Amity JV LLC
2800 7th Avenue North

 Fargo, ND 58102
PH (701) 232-4199    FAX (701) 234-1716

3



Table of contents

4

Precision Shank Drill 

Front Hitch Assembly ............................................................................................................................. 6 
Manual Case Kit (3 X 6) ........................................................................................................................ 8 
Hydraulic Jack  ....................................................................................................................................... 10 
Mainframe Assembly – 51ft.  ............................................................................................................. 12 
Mainframe Assembly – 61ft.  ............................................................................................................. 14 
Rear Main Frame Axle Mount  .......................................................................................................... 16 
Inner and Outer Wing Assembly – 51ft........................................................................................... 18 
Inner and Outer Wing Assembly – 61ft........................................................................................... 20 
Inner & Outer Wing Assembly – 51ft. Continued ......................................................................... 22 
Inner & Outer Wing Assembly – 61ft. Continued ......................................................................... 24 
Hydraulic Hose Trough Assembly .................................................................................................... 26 
Rear Axle and Rear Hitch Assembly ............................................................................................... 28 
Lift Switch – Rear Hitch ....................................................................................................................... 30 
Front Caster – Mainframe Assembly ............................................................................................... 32 
Front Caster – Inner and Outer Wing Assembly .......................................................................... 34 
Rear Lift Wheel Assembly – Inner and Outer Wing .................................................................... 36 
Hub and Spindle Assembly – Front Mainframe ........................................................................... 38 
Hub and Spindle Assembly – Rear Mainframe  ........................................................................... 40 
Hub and Spindle Assembly – Inner and Outer Wing .................................................................. 42 
Row Unit Assembly ............................................................................................................................... 44 
Hub and Spindle Assembly – Packer Wheel ................................................................................ 46 
Row Unit – Frame Mount .................................................................................................................... 48 
Row Unit – Down Pressure Cylinder Mount .................................................................................. 50 
Row Unit – Cutting Coulter Assembly ............................................................................................. 52 
Row Unit – Cutting Coulter Assembly Continued ........................................................................ 54 
Hub Assembly – Cutting Coulter ....................................................................................................... 56 
Row Unit – Disc Closer Assembly .................................................................................................... 58 
Row Unit – Disc Closer Assembly Continued ............................................................................... 60 
Rear Mainframe Lift Cylinder Mounting  ......................................................................................... 62 
Front Mainframe Lift Cylinder Mounting ......................................................................................... 64 
Wing Fold Cylinder Mounting ............................................................................................................. 66 
Lift Cylinder Hydraulics – 51ft. ........................................................................................................... 68 
Lift Cylinder Hydraulics – 61ft.  ......................................................................................................... 70 
Wing Fold Hydraulics – 51ft.  ............................................................................................................. 72 
Wing Fold Hydraulics – 61ft. .............................................................................................................. 74 
Down Pressure Hydraulics – DP Block 51 & 61ft.  ..................................................................... 76 
Down Pressure Hydraulics – Mainframe 51ft. .............................................................................. 78 
Down Pressure Hydraulics – Mainframe 61ft. .............................................................................. 80 
Down Pressure Hydraulics – Inner Wing 51ft ............................................................................... 82 
Down Pressure Hydraulics – Inner Wing 61ft ............................................................................... 84 
Down Pressure Hydraulics – Outer Wing 51ft .............................................................................. 86 
Down Pressure Hydraulics – Outer Wing 61ft .............................................................................. 88 
Rear Hitch Hydraulics .......................................................................................................................... 90 



Table of contents

5

Wheel Assemblies ................................................................................................................................. 92 
Decals Models ........................................................................................................................................ 94 
Decals Safety .......................................................................................................................................... 96 

General Information 

Orientation: 
Any reference to left (L) or right (R) sides or components is 
to be understood as being viewed from behind the 
implement and looking forward.  

Serial Number Break: 
Every Implement has a serial number located on the body 
of the frame. These serial numbers are consecutively 
assigned to the implements as they are manufactured. To 
aid in part ordering, we reference the serial number at the 
point the change occurred to provide and accurate means 
of determining proper parts. 

The serial number plate (1) is located on the front of the center frame. 

Consumables: 

P351481 – RED PAINT  
SPRAY CAN 

P357194 – CHASIS GREY 
SPRAY CAN 

P240799 – 460EP 
GREASE 



3. Parts Front Hitch Assembly

6



ITEM  PART NO. QTY DESCRIPTION

1 334446 1
2 18236 1
3 354313 1
4 88622 2
5 45633 1
6 88399 12
7 322425 1
8 322427 1
9 88993 5
10 88261 3
11 89501 7
12 234313 1
13 223329 1
14 88203 2
15 88261 2
16 322412 1
17 322417 1
18 88504 1
19 88237 1
20 A64244 2
21 88362 4
22 88103 4
23 A36223 1
24 241460 1
25 88369 4

FRAME - PSD FRONT HITCH - DECALED 
CAST DUAL HITCH
HITCH BOLT 1-1/4 X 7 UNC X 7.00 LONG 
NUT JAM 1-1/4-7NC 5Z
BLT-U 5/8-11NC X 4 X 5-1/2Z
BLT HEX 1-8NC X 3 5Z
DOCKING STATION
SHT-DS MANUAL HOLDER
BLT HEX 1/4-20NC X 3/4 5Z
WSHR FLAT 1/4(5/16 X 3/4ACT)   Z 
NUT TOP LK 1/4-20NC 5Z
STORAGE TUBE-OWNERS MANUAL
PLUG HOLDER
BLT HEX 1/4-20NC X 1 5Z
WSHR FLAT 1/4(5/16 X 3/4ACT)   Z 
WLDMT-DS HOSE CRADLE
TUBE-DS COLLAR
BLT HEX 1/4-20NC X 1-1/2 5Z
NUT 2POSLK 1/4-20NC 5Z
U-BOLT .375 X 5.125 X 8.063 X 5.125 
WSHR HLK 3/8ID Z
NUT HEX 3/8-16NC 5Z
CHAIN-SAFETY 80000#
HYD JACK ASSEMBLY, See page 10-11 
NUT 2POSLK 5/8-11NC 5Z

3. PartsFront Hitch Assembly

7



701330-1

1

2

3
4

5
6

7

8

9

10

3. Parts Manual Case Kit (3 X 6)

8



ITEM  PART NO. QTY DESCRIPTION

1 88103 4
2 88261 4
3 88282 4
4 88362 4
5 88993 4
6 89056 4
7 89358 7
8 322801 1
9 997861 1
10 A64635 1

3. PartsManual Case Kit (3 X 6)

NUT-HEX: 3/8-16NC 5ZP
WASHER-FLAT: 1/4 (5/16X 3/4ACT) 2ZP
WASHER-FLAT: 3/8 (7/16 X 1ACT) 2ZP
WASHER-HELICAL: 3/8ID ZP
BOLT-HEX: 1/4-20NC X 3/4 5ZP
NUT-NYLOCK: 1/4-20NC 2ZP
BLT-U 3/8-16NC X 6 X 3-3/4 Z
SHEET-MOUNT MANUAL HOLDER
DECAL READ MANUAL
CASE-MANUAL STORAGE

9



3. Parts Hydraulic Jack Assembly

10



ITEM  PART NO. QTY DESCRIPTION

241460 1
1 51241F 1
2 239728 1
3 239727 1
4 23011 1
5 32990 1
6 221714 2
7 42484 4
8 61239 2
9 58543 2
10 247425 2
11 238617 2

HYD JACK ASSEMBLY, Inc. 1 - 11 
HYD CYL, 3X24 FGS #A519CY10 
JACK TUBE WELDMENT
JACK LEG WELDMENT
HITCH PIN 1-1/8X4-3/4
PIN,CLICK 7/16X1-1/2
HEADLESS PIN(2) 1X4.00
PIN ROLL 1/4 X 2-1/4 Z
ELB 6MJ X 6MORB
ADP 6 MJ X 8 MORB
QUICK COUPLER 8 ORB
HSE 3KPSI 1/4X120 6FJX-6FJX

3. PartsHydraulic Jack Assembly

11



3. Parts Main Frame Assembly 51ft

12



ITEM  PART NO. QTY DESCRIPTION

1 334190 1
2 334191 1
3 88290 96
4 356996 1
5 334445 1
6 357523 1
7 88298 8
8 241563 2
9 88305 2
10 242932 2
11 241552 1
12 241553 1
13 88399 2
14 88196 4
15 88348 2
16 357609 2
17 221344 4
18 88196 4
19 42484 4
20 42430 2
21 223160 1
22 223126 1
23 358256 1
24 358622 1
25 88293 4
26 358246 1
27 358217 1
28 357524 1
29 89093 4
30 88356 96
31 357610 2
32 358909 4
33 88133 2
34 357548 2
35 357546 2
36 357547 2
37 357545 4
38 356900 4
39 88680 2

FRAME - PSD FRONT MAIN FRAME - DECALED
FRAME - PSD REAR MAIN FRAME - DECALED (SEE PG.16-17) 
BLT HEX 3/4-10NC X 2 8YZ
FRONT HITCH PIVOT
FRAME - PSD FRONT AXLE - DECALED
PIN
BLT HEX 5/8-11NC X 4 5Z
TOP TUBE
BLT HEX 3/4-10NC X 5 5Z
LARGE WEAR PLATE
LEFT MAIN AXLE WALKER ASSY, See page 32-33
RIGHT MAIN AXLE WALKER ASSY, See page 32-33
BLT HEX 1-8NC X 3 5Z
WSHR FLAT 1 (1-1/16 X 2-1/2ACT)Z
NUT 2POS LK 1-8NC 5Z
ADJUSTMENT AHCHOR - FRONT LIFT CYL
HEADLESS PIN (2) 1 X 5.12
WSHR FLAT 1 (1-1/16 X 2-1/2ACT)Z
PIN ROLL 1/4 X 2-1/4 Z
HEADLESS PIN (2) 1 X 3-7/16(TOP PIN ONLY)
12 LIGHT ARM
LIGHT/REFLECTOR BRACKET
REAR HITCH BRACKET
FRONT WING REST WELD-51FT
BLT HEX 3/4-10NC X 6 5Z
INNER WING ANCHOR WELD-REAR MF
FRONT WING ANCHOR
PIN
BLT-U 5/8-11NC X 6 X 5-1/2 Z
NUT 2POSLK 3/4-10NC 5Z
HITCH ADJUST SHIM (ZINC)
HITCH ADJUST SHIM-THICK (ZP)
PIN COT 3/16DIA X 2Z
COMPOSITE BEARING BUSHING 2.527 ID X 2.988 OD X 9.50 
COMPOSITE BEARING BUSHING 2.527 ID X 2.988 OD X 4.75 
COMPOSITE BEARING BUSHING 2.027 ID X 2.489 OD X 7.88 
COMPOSITE BEARING BUSHING 3.027 ID X 3.487 OD X 5.75 
COMPOSITE BEARING BUSHING 2.027 ID X 2.489 OD X 5.50 
BLT HEX 1/2-13NC X 3-1/4 5Z

3. PartsMain Frame Assembly 51ft

13



3. Parts Main Frame Assembly 61ft

14



ITEM  PART NO. QTY DESCRIPTION

1 334190 1
2 334191 1
3 88290 96
4 356996 1
5 334445 1
6 357523 1
7 88298 8
8 241563 2
9 88305 2
10 242932 2
11 241552 1
12 241553 1
13 88399 2
14 88196 4
15 88348 2
16 357609 2
17 221344 4
18 88196 4
19 42484 4
20 42430 2
21 223160 1
22 223126 1
23 358256 1
24 358299 1
25 88293 4
26 358246 1
27 358217 1
28 357524 1
29 89093 4
30 88356 96
31 357610 2
32 358909 4
33 88133 2
34 357548 2
35 357546 2
36 357547 2
37 357545 4
38 356900 4
39 88680 2

FRAME - PSD FRONT MAIN FRAME - DECALED
FRAME - PSD REAR MAIN FRAME - DECALED (SEE PG.16-17) 
BLT HEX 3/4-10NC X 2 8YZ
FRONT HITCH PIVOT
FRAME - PSD FRONT AXLE - DECALED
PIN
BLT HEX 5/8-11NC X 4 5Z
TOP TUBE
BLT HEX 3/4-10NC X 5 5Z
LARGE WEAR PLATE
LEFT MAIN AXLE WALKER ASSY, See page 32-33
RIGHT MAIN AXLE WALKER ASSY, See page 32-33
BLT HEX 1-8NC X 3 5Z
WSHR FLAT 1 (1-1/16 X 2-1/2ACT)Z
NUT 2POS LK 1-8NC 5Z
ADJUSTMENT AHCHOR - FRONT LIFT CYL
HEADLESS PIN (2) 1 X 5.12
WSHR FLAT 1 (1-1/16 X 2-1/2ACT)Z
PIN ROLL 1/4 X 2-1/4 Z
HEADLESS PIN (2) 1 X 3-7/16(TOP PIN ONLY)
12 LIGHT ARM
LIGHT/REFLECTOR BRACKET
REAR HITCH BRACKET
PLATE
BLT HEX 3/4-10NC X 6 5Z
INNER WING ANCHOR WELD-REAR MF
FRONT WING ANCHOR
PIN
BLT-U 5/8-11NC X 6 X 5-1/2 Z
NUT 2POSLK 3/4-10NC 5Z
HITCH ADJUST SHIM (ZINC)
HITCH ADJUST SHIM-THICK (ZP)
PIN COT 3/16DIA X 2Z
COMPOSITE BEARING BUSHING 2.527 ID X 2.988 OD X 9.50 
COMPOSITE BEARING BUSHING 2.527 ID X 2.988 OD X 4.75 
COMPOSITE BEARING BUSHING 2.027 ID X 2.489 OD X 7.88 
COMPOSITE BEARING BUSHING 3.027 ID X 3.487 OD X 5.75 
COMPOSITE BEARING BUSHING 2.027 ID X 2.489 OD X 5.50 
BLT HEX 1/2-13NC X 3-1/4 5Z

3. PartsMain Frame Assembly 61ft

15



3. Parts Rear Main Frame Axle Mount

1 3

4

2

SN: 464879 TO CURRENT

Units with serial numbers prior to 464879 
will need to order items #1 and #2 when 
ordering item # 3 for the first time. 

16



ITEM  PART NO. QTY DESCRIPTION

1 332731 1
2 332727 1
3 334191 1
4 334190 1
NS 89389 18
NS 88356 18

3. PartsRear Main Frame Axle Mount

WLDMT - PSD REAR MF AXLE MOUNT RH
WLDMT - PSD REAR MF AXLE MOUNT LH
FRAME - PSD REAR MAIN FRAME - DECALED
FRAME - PSD FRONT MAIN FRAME - DECALED
BOLT-HEX: 3/4-10NC X 2-1/2 8YZP
NUT-LOCK: 2 POS 3/4-10NC 5YZP

17



3. Parts Inner & Outer Wing Assembly 51ft

18



ITEM  PART NO. QTY DESCRIPTION

1 334400 1
2 334402 1
3 334196 1
4 334198 1
5 334401 1
6 334403 1
7 334197 1
8 334199 1
9 358276 4
10 88292 4
11 88290 48
12 88356 48
13 REF 4
14 54595 4
15 235801 4
16 88292 16
17 REF 4
18 357519 4
19 88369 16
20 88369 4
21 357560 4
22 357551 4
23 350876 2
24 355388 4

FRAME - PSD51 FRONT RH OUTER WING - DECALED
FRAME - PSD51 REAR RH OUTER WING - DECALED
FRAME - PSD51 FRONT RH INNER WING - DECALED
FRAME - PSD51 REAR RH INNER WING - DECALED
FRAME - PSD51 FRONT LH OUTER WING - DECALED
FRAME - PSD51 REAR LH OUTER WING - DECALED
FRAME - PSD51 FRONT LH INNER WING - DECALED
FRAME - PSD51 REAR LH INNER WING - DECALED
PIN-MAIN HINGE (ZP)
BLT Hex, 5/8-11NC x 3 -1/2 5Z
BLT Hex, 3/4-10NC x 2 8YZ
NUT 2POSLK 3/4-10NC 5Z
WHEEL ASSY.,Wing Lift, Front, See page 34-35 
HEADLESS PIN(2) 1-1/2 X 9-19/32
PIVOT PIN (1-1/2 X 10)
BLT Hex 5/8-11NC x 3-1/2 5Z
WHEEL ASSY., Wing Lift, Rear, See page 36-37
REAR PIVOT PIN (ZP)
NUT 2POSLK 5/8-11NC 5Z
NUT 2POSLK 5/8-11NC 5Z
COMPOSITE BEARING BUSHING 1.277 ID X 1.742 OD X 4.06 
COMPOSITE BEARING BUSHING 2.027 ID X 2.489 OD X 6.75 
1/2X6-1/2 HITCH PIN W/HAIR PIN
COMPOSITE BEARING BUSHING 1.527 ID X 2.240 OD X 7.44

3. PartsInner & Outer Wing Assembly 51ft

19



3. Parts Inner & Outer Wing Assembly 61ft

20



ITEM  PART NO. QTY DESCRIPTION

1 334434 1
2 334436 1
3 334430 1
4 334432 1
5 334433 1
6 334435 1
7 334429 1
8 334431 1
9 358276 4
10 88292 8
11 88290 72
12 88356 72
13 REF 4
14 54595 4
15 235801 4
16 88292 16
17 REF 4
18 357519 4
19 88369 16
20 88369 8
21 357560 4
22 357551 4
23 350876 2
24 355388 4

FRAME - PSD61 FRONT RH OUTER WING - DECALED
FRAME - PSD61 REAR RH OUTER WING - DECALED
FRAME - PSD61 FRONT RH INNER WING - DECALED
FRAME - PSD61 REAR RH INNER WING - DECALED
FRAME - PSD61 FRONT LH OUTER WING - DECALED
FRAME - PSD61 REAR LH OUTER WING - DECALED
FRAME - PSD61 FRONT LH INNER WING - DECALED
FRAME - PSD61 REAR LH INNER WING - DECALED
PIN-MAIN HINGE (ZP)
BLT Hex, 5/8-11NC x 3 -1/2 5Z
BLT Hex, 3/4-10NC x 2 8YZ
NUT 2POSLK 3/4-10NC 5Z
WHEEL ASSY WING LIFT FRT, See page 34-35
HEADLESS PIN(2) 1-1/2 X 9-19/32
PIVOT PIN (1-1/2 X 10)
BLT Hex 5/8-11NC x 3-1/2 5Z
WHEEL ASSY WING LIFT REAR, See page 36-37
REAR PIVOT PIN (ZP)
NUT 2POSLK 5/8-11NC 5Z
NUT 2POSLK 5/8-11NC 5Z
COMPOSITE BEARING BUSHING 1.277 ID X 1.742 OD X 4.06 
COMPOSITE BEARING BUSHING 2.027 ID X 2.489 OD X 6.75 
1/2X6-1/2 HITCH PIN W/HAIR PIN
COMPOSITE BEARING BUSHING 1.527 ID X 2.240 OD X 7.44

3. PartsInner & Outer Wing Assembly 61ft

21



3. Parts Inner & Outer Wing Assembly-cont. 51ft

22



ITEM  PART NO. QTY DESCRIPTION

1 358610 2
2 358602 2
3 358633 2
4 89097 4
5 88298 16
6 358618 2
7 358655 2
8 358654 2
9 358365 4

10 358356 4

11 358378 4
12 88294 24
13 358616

334428
4
4

14 89012 8
15 358685 4
16 233589 8
17 69567 8
18 88622 8
19 358626 1
20 357560 4
21 88369 64

INNER WING BRACE WELD-51FT
STUB WELD-INNER WING BRACE
BACK PLATE-CROSS BRACE INNER WING
BLT-U 5/8-1NC x 4 x 7-1/4Z
BLT Hex 5/8-1NC x 4 5Z
WING REST WELD-OUTER WING 51FT
FORMED CHANNEL-COVER INNER WING 107.50"
FORMED CHANNEL-INNER WING-HYD HOSE 107.50"
WING FOLD LINK 36(SERIAL NUMBER 464695 & BELOW) 
WING FOLD LINK 36(SERIAL NUMBER 464696 & ABOVE) 
LINK WELD-OUTER WING(SERIAL NUMBER 464695 & BELOW) 
LINK WELD-OUTER WING(SERIAL NUMBER 464696 & ABOVE) 
WLDMT - PSD REAR LEFT ANCHOR
BLT HEX 5/8-11nc X 2 5Z
1-1/4 DIA HINGE PIN-OUTER WINGS (SERIAL NUMBER 464878 & BELOW)
PIN - 1.5IN PSD OUTER WING (SERIAL NUMBER 464879 & ABOVE)
BLT HEX 3/8-16NC X 2-1/1 5Z
LOCK PIN - PSD
PIN BUSHING
CYLINDER ADJUST ROD WLDMT (ZP)
NUT JAM 1-1/4-7NC 5Z
BUSHING-BANANNA ARM (ZP)
COMPOSITE BEARING BUSHING 1.277 ID X 1.742 OD X 4.06 NUT
2POSLK 5/8-11NC 5Z

Inner & Outer Wing Assembly-cont. 51ft 3. Parts

359425 4

359424 4

23



3. Parts Inner & Outer Wing Assembly-cont. 61ft

24



ITEM  PART NO. QTY DESCRIPTION

1 358395 2
2 358602 2
3 358642 2
4 89097 8
5 358633 4
6 88298 16

358947 1
7 358944 1
8 358948 2
9 88838 4
10 88400 1
11 88196 1
12 358943 1
13 89463 4
14 88369 64
15 23378 1
16 358945 1
17 45633 2
18 89004 8
19 88540 8
20 358365 2

21 358356 2

22 358378 4
23 88294 32
24 358616

334428
4
4

25 89012 8
26 358685 4

27 233589 8

28 358277 4
29 88305 4
30 358687 4
31 88131 4
32 88356 4
33 358626 1
34 357560 2

243994 4
35 241645 2
36 241646 1
37 241647 2
38 244587 1
39 244586 1
40 241649 2
41 69567 4
42 88622 8
43 25863 1

INNER WING BRACE WELD 61FT
STUB WELD-INNER WING BRACE
STUB WELD-INNER WING BRACE LH
BLT-U 5/8-11NC X 4 X 7-1/4 Z
BACK PLATE-CROSS BRACE, Inner Wing
BLT HEX 5/8-11NC X 4 5Z
OUTER WING REST ASSEMBLY, Inc. 7-17
FORMED CHANNEL-WING REST PAD
PLATE-WING REST PAD
BLT HEX 5/8-11NC X 1-3/4 5Z
BLT HEX 1-8NC X 2 5Z
WSHR FLAT 1(1-1/16 X 2-1/2ACT) Z
SPRING RETAINER WELD
BLT CRG 5/8-11NC X 1-3/4SHTNCK 5Z
NUT 2POSLK 5/8-11NC 5Z
COMPRESSION SPRING (GRAY)
WING REST WELD
BLT-U 5/8-11NC X 4 X 5-1/2 Z
BLT HEX 5/16-18NC X 2-1/2 5Z
NUT 2POSLK 5/16-18NC 5
WING FOLD LINK 36(SERIAL NUMBER 464695 & BELOW) 
WING FOLD LINK 36(SERIAL NUMBER 464696 & ABOVE) 
LINK WELD-OUTER WING(SERIAL NUMBER 464695 & BELOW) 
LINK WELD-OUTER WING(SERIAL NUMBER 464696 & ABOVE) 
WLDMT - PSD REAR LEFT ANCHOR
BLT HEX 5/8-11nc X 2 5Z
1-1/4 DIA HINGE PIN-OUTER WINGS (SERIAL NUMBER 464878 & BELOW)
PIN - 1.5IN PSD OUTER WING (SERIAL NUMBER 464879 & AND ABOVE)
BLT HEX 3/8-16NC X 2-1/1 5Z
LOCK PIN 1-1/4 DIAMETER(SERIAL NUMBER 464695 & BELOW)
LOCK PIN 1-1/2 DIAMETER(SERIAL NUMBER 464696 & ABOVE)
PIN BUSHING 1-1/4 I.D.(SERIAL NUMBER 464695 & BELOW)
PIN BUSHING 1-1/2 I.D.(SERIAL NUMBER 464696 & ABOVE)
OUTER WING LATCH BRACKET
BLT HEX 3/4-10NC X 5 5Z
PIVOT TUBE-LATCH
WSHR FLAT 3/4 (13/16X 2 ACT) Z
NUT 2POS LK 3/4-10NC 5Z
BUSHING-BANANNA ARM (ZP)
COMPOSITE BEARING BUSHING 1.277 ID X 1.742 OD X 4.06
PAINTED STOP COLLAR KT, Inc. 35 - 40
1/2IN CYLINDER STOP (RED)
5/8IN CYLINDER STOP (ORANGE)
3/4IN CYLINDER STOP (YELLOW)
1-1/4 IN CYLINDER STOP (GREEN)
1-7/16 IN CYLINDER STOP (BLUE)
1-1/2IN CYLINDER STOP (GRAY)
CYLINDER ADJUST ROD WLDMT (ZP)
NUT JAM 1-1/4-7NC 5Z
SPRING,EXT 30-COILS 1.5-OD 9.5-LONG

Inner & Outer Wing Assembly-cont. 61ft 3. Parts

359426 4

359425 2

359424 2

359427 8

25



3. Parts Hydraulic Hose Trough Assembly

26



ITEM  PART NO. QTY DESCRIPTION

1 358657 1 FORMED CHANNEL-COVER FRONT HITCH HYD HOSE 96.00"
2 358656 1 FORMED CHANNEL-FRONT HITCH HYD HOSE 96.00"
3 358654 1 FORMED CHANNEL-INNER WING-HYD HOSE 107.50"
4 358655 1 FORMED CHANNEL-COVER INNER WING 107.50"
5 358661 1 FORMED CHANNEL-MAINFRAME SHORT HYD HOSE 31.00"
6 358664 1 FORMED CHANNEL-COVER MF END HYD HOSE 29.25"
7 358659 1 FORMED CHANNEL-MAINFRAME MIDDLE HYD HOSE 75.00"
8 358663 1 FORMED CHANNEL-COVER MF MIDDLE HYD HOSE 103.06""
9 358658 1 FORMED CHANNEL-MAINFRAME HYD HOSE 81.00"
10 358662 1 FORMED CHANNEL-COVER MF STRINGER HYD HOSE 81.00"
11 358654 1 FORMED CHANNEL-INNER WING-HYD HOSE 107.50"
12 358655 1 FORMED CHANNEL-COVER INNER WING 107.50"
13 89494 41 BLT CRG 3/8-16NC X 6   5Z

3. PartsHydraulic Hose Trough Assembly

27



3. Parts Axle & Rear Hitch Assembly

28



ITEM  PART NO. QTY DESCRIPTION

1 358958 1
2 358258 1
3 357071 2
4 358308 2
5 358252 1
6 357520 2
7 358307 1
8 88468 4
9 88836 4
10 332417 1
11 89069 1
12 88739 2
13 88659 2
14 357521 2
15 A37309 2
16 A37766 10
17 A37739 10
18 358956 1
19 358955 1
20 A65887 1
21 88600 2
22 88292 12
23 88369 12
24 88770 4

358994 1
25 30651 1
26 88203 2
27 88261 2
28 88262 2
29 88172 2
30 358993 1
31 88385 1
32 88362 4
33 88103 4
34 344127 1
35 88555 2

243994 2
36 241645 2
37 241646 1
38 241647 2
39 244587 1
40 244586 1
41 241649 1
42 358295 2
43 357558 2

REAR MAIN AXLE WELD-FIRESTONE
REAR HITCH BRACE TUBE
MAIN REAR PIVOT PIN (ZP)
PIVOT PIN-LEVELING ARM (ZINC)
REAR HITCH WELD
REAR PIVOT PIN (ZP)
B-50 SWIVEL PINTLE HOOK (2051108)
BLT HEX 7/8-9NC X 3 8YZ
NUT 2POS LK 7/8-9NC 5Z
WLDMT - HOSE SUPPORT MOUNT
BLT-U 3/8-16NC X 5 X 4 Z
WSHR FLAT 3/8SAE(12/32 X 13/16)Z
NUT TOP LK 3/8-16NC 5Z
REAR LIFT WHEEL CYLINDER PIN (ZP)
ASSY.HUB/SPINDLE 5250
STUD-WHEEL .875 X 3.41 GR8 UNF
NUT-FLANGE LUG .875 NF
TIRE AND RIM ASSY 900/60R32 LH, See page 92-93
TIRE AND RIM ASSY 900/60R32 RH, See page 92-93 
WLDMT-CRADLE HOSE SUPPORT
BLT HEX 3/4-10NC X 6-1/2 8YZ
BLT HEX 5/8-11NC X 3-1/2 5Z
NUT 2POSLK 5/8-11NC 5Z
PIN ROLL 3/8DIA X 2-1/2 Z
SMV KT W/FORMED BRKT (2-1/2 SQ - 3X4 - 4 SQ TUBE) 
SMV EMBLEM S276.6
BLT HEX 1/4-20NC X 1 5Z
WSHR FLAT 1/4(5/16 X 3/4ACT)   Z
WSHR HLK 1/4ID(5/16ACT) Z
NUT HEX 1/4-20NC 5Z
SMV BRACKET FORMED
BLT-U 3/8-16NC X 4 X 5 Z
WSHR HLK 3/8ID Z
NUT HEX 3/8-16NC 5Z
BRACKET-BLKHD HYD ELEC
BLT HEX 3/8-16NC X 1-1/4 5Z
PAINTED STOP COLLAR KT(ITEMS 36-41)
1/2IN CYLINDER STOP (RED)
5/8IN CYLINDER STOP (ORANGE)
3/4IN CYLINDER STOP (YELLOW)
1-1/4 IN CYLINDER STOP (GREEN)
1-7/16 IN CYLINDER STOP (BLUE)
1-1/2IN CYLINDER STOP (GRAY)
COMPOSITE BEARING BUSHING 1.527 ID X 2.240 OD X 4.00 
COMPOSITE BEARING BUSHING 1.527 ID X 2.240 OD X 5.00

3. PartsAxle & Rear Hitch Assembly

29



3. Parts Lift Switch Assembly - Rear Hitch

30



ITEM  PART NO. QTY DESCRIPTION

330954 1
1 330947 1

330960 1
2 330952 1
3 88103 2
4 88553 1
5 330959 1
6 330958 1
7 88262 1
8 88285 1
9 330949 2
10 330951 1
11 330955 2
12 88261 3
13 89056 4
14 330945 1
15 89596 3
16 89056 3
17 330950 1
18 330946 1
19 89028 1
20 88261 1
21 A66508 1
22 88993 1
23 330956 1
24 89000 1
25 330997 1
26 88278 1
27 89559 1
28 88278 1
29 344112 1
30 88385 1
31 88362 2
32 88103 2
33 358902 1
34 358903 1
35 89375 1
36 88362 2

KT-LIFT SWITCH TIE-ROD CYL., Inc. 1-25 
PLATE - PUSH ARM (ZINC)
WLDMT - LIFT SWITCH SLIDER (ZINC) 
BRKT - SLIDER LOCK
NUT HEX 3/8-16NC 5Z
BLT HEX 3/8-16NC X 1-1/2 5Z
WLDMT - SLIDER LOCK (ZINC)
SPACER - ALM 5/16ID X 3/4OD X 1/4 
WSHR HLK 1/4ID(5/16ACT) Z
BLT HEX 1/4-20NC X 3 5Z
BLOCK - NYLON SLIDER
PLATE - SLIDE BACKER (ZINC)
SPRING - LIFT SWITCH
WSHR FLAT 1/4(5/16 X 3/4ACT)   Z
NUT NLK 1/4-20NC 5Z
PLATE - CLEVIS MOUNT (ZINC)
BLT - SHOULDER 1/4-20 X 1/2
NUT NLK 1/4-20NC 5Z
MAGNET - 1/2 X 1/8
PLATE - SWING ARM (ZINC)
BLT HEX 1/4-20NC X 1-1/4 5Z
WSHR FLAT 1/4(5/16 X 3/4ACT)   Z 
SENSOR-WORK SWITCH (ISO)
BLT HEX 1/4-20NC X 3/4 5Z
SPACER - NYLON 1/4 ID 1/2 OD X 1/2 
BLT CRG 5/16-18NC X 3/4 SHTNK 2Z 
SHEET - CLAMPING BOOT WORK SWITCH 
WSHR FLAT 5/16(3/8 X 7/8ACT) Z
NUT NLK 5/16-18NC 5Z
WSHR FLAT 5/16(3/8 X 7/8ACT) Z
PLATE-SAFETY LIGHT MODULE MOUNT
BLT-U 3/8-16NC X 4 X 5 Z
WSHR HLK 3/8ID Z
NUT HEX 3/8-16NC 5Z
BRACKET-REAR HITCH
BRACKET-LIGHT CONNECTION
BLT CRG 3/8-16NC X 1-1/2 5Z
WSHR HLK 3/8ID Z

3. PartsLift Switch Assembly - Rear Hitch

31



3. Parts Front Caster Assembly - Main Frame

32



ITEM PART NO. QTY DESCRIPTION

241552 1
241553 1

1 237722R1 2
2 88356 2
3 88421 2
4 356837 2
5 235245 2
6 42082 2
7 16154 2
8 63831 16
9 89458 16
10 320362 2
11 88381 4
12 12103 2
13 26120 2
14 16278 1
15 54599 1
16 12104 2

LEFT MAIN AXLE WALKER ASSY., Inc. 1,4,5,6,12,13,14,15 
RIGHT MAIN AXLE WALKER ASSY, Inc. 1,4,5,6,12,13,14,15 
FRONT AXLE PIVOT -ATD, Inc. 2 & 3
NUT 2POS LK 3/4-10NC 5Z
BLT HEX 3/4-10NC X 4-1/2 5Z
2-1/2 DIA CAST WALKER ASSEMBLY, Inc. 16
TANDEM PIN
NUT 1-1/2NF HYDRA JAM LOCK
2-1/2" HUB & SPINDLE ASSY., See page 38-39
BOLT,WHEEL 9/16NF X 1-1/2
NUT JAM 9/16-18 NF Z
WHL ASSY.440/55R 18IMP 159A8/B TL (BLACK), See page 92-93 
BLT HEX 5/8-11NC x 4-1/2 5Z
BEARING CONE 1-3/4ID (25580)
2.25 ID X3.40 OD TRIPLE LIP SEAL
BEARING BUSHING
WALKER BEARING BUSHING
BEARING CUP 3.265OD (25520)

3. PartsFront Caster Assembly - Main Frame

33



3. Parts Front Caster Assembly - Inner & Outer Wing

34



ITEM PART NO. QTY DESCRIPTION

1 356852 4
2 356853 4
3 68033 4
4 42484 4
5 54595 4
6 88582 16
7 54595 4
8 16009 4
9 88272 4
10 88356 4

357538 1
11 355380 1
12 355388 2
13 355390 2

241554 1

14 237722D2 1
15 88272 1
16 88356 1
17 356836 1
18 235245 1
19 42082 1
20 14131 2
21 88142 12
22 88363 2
23 88680 2
24 358660 2
25 26120 2
26 54599 1
27 16278 1
28 12103 2
29 12104 2
30 357557 1

TOP FRONT LINK ARM WELD
BOTTOM LIFT ARM WLD 12IN CYL, Inc. 12 & 30
PIN 1 X 6.38
PIN ROLL 1/4 X 2-1/4 Z
PIVOT PIN
BLT HEX 3/8-16NC X 2-3/4 5Z
PIVOT PIN
COLLAR
BLT HEX 3/4-10NC X 4 5Z
NUT 2POS LK 3/4-10NC 5Z
FRONT PIVOT, WITH BUSHING, Inc. 11-13
GAUGE WHEEL VERTICAL WLDMNT
COMPOSITE BEARING BUSHING 1.527 ID X 2.240 OD X 7.44 
COMPOSITE BEARING BUSHING 2.560 ID X 2.988 OD X 7.81 
LEFT WING AXLE WALKER ASSY., Inc. 14,17,18,19,25,26,27,28 
RIGHT WING AXLE WALKER ASSY., Inc. 14,17,18,19,25,26,27,28 
WING FRONT AXLE PIVOT
BLT HEX 3/4-10NC X 4 5Z
NUT 2POS LK 3/4-10NC 5Z
2" DIA CAST WALKER ASSEMBLY, Inc. 29
TANDEM PIN
NUT 1-1/2NF HYDRA JAM LOCK
HUB & 2 IN  SPINDLE ASSY, Inc. 21, See page 42-43 
BLT WHL 1/2-20NF X 1 (13/16 HEAD)
NUT 2POSLK 1/2-13NC 5Z
BLT HEX 1/2-13NC X 3-1/4 5Z
WHL ASSY IF320/70R15 6B 10IN SILVER, See page 92-93
2.25 ID X3.40 OD TRIPLE LIP SEAL
WALKER BEARING BUSHING
BEARING BUSHING
BEARING CONE 1-3/4ID (25580)
BEARING CUP 3.265OD (25520)
COMPOSITE BEARING BUSHING 1.527 ID X 2.240 OD X 5.94

3. PartsFront Caster Assembly - Inner & Outer Wing

241555 1

35



3. Parts Rear Lift Wheel Assembly - Inner & Outer Wing

36



ITEM PART NO. QTY DESCRIPTION

1 356857 4
2 14131 8
3 88142 12
4 358660 8
5 357525 4
6 88770 8
7 88680 8

OUTER WING WHEEL PIVOT, REAR
HUB & SPINDLE ASSY. 2",Inc. 3, See page 42-43
BLT WHL 1/2-20NF X 1 (13/16 HEAD) 
WHL ASSY IF320/70R15 6B 10IN SILVER, See page 92-93 
REAR LIFT CYLINDER PIN (ZP)
PIN ROLL 3/8DIA X 2-1/2 
BLT HEX 1/2-13NC X 3-1/4 5Z

Rear Lift Wheel Assembly - Inner & Outer Wing3. Parts

37



3. Parts Hub & Spindle Assembly - Front Main Frame

38



ITEM PART NO. QTY DESCRIPTION

16154 2
1 41054 1
2 88143 1
3 16084 1
4 16083 1
5 235298 1
6 16156 1
7 16082 1
8 16081 1
9 64050 1
10 88299 1
11 88301 1
12 16077 1

2-1/2" HUB & SPINDLE ASSY.Inc. 1-12
2-1/2 IN  HUB (BLACK) (L821300-8-31P30
FTG GRS 1/4 1743-B Z
BEARING CUP 3.672OD (3720)
BEARING CONE 2 IN ID (3780)
SEAL FOR 2-1/2 HUB (P41054)
2-1/2 IN  SPINDLE
BEARING CUP 3OD (2720)
BEARING CONE 1-5/16ID (2790)
2-1/2OD X 1-1/16ID WSHR HARD
NUT SLTD 1-14NF 5Z
PIN COT 3/16DIA X 1-1/2 Z
DUST CAP (R/B W1530)

3. PartsHub & Spindle Assembly - Front Main Frame

39



3. Parts Hub & Spindle Assembly - Rear Main Frame

40



ITEM  PART NO. QTY DESCRIPTION

A37309 2
1 A37314 1
2 A72977 1
3 A72978 1
4 320164 1
5 A72980 1
6 A72979 1
7 A72972 1
8 330076 1
9 320163 1
10 88101 1
11 320321 1
12 A72981 1
13 88539 4

ASSY-HUB/SPINDLE 5250, Inc. 1-13 
HUB W/CUPS 7/8 STUDS - 5250
CUP-INNER
CUP-OUTER
WASHER-FLAT 4.0X2.03
CONE-OUTER
CONE-INNER
SEAL-10 BOLT HUB
SPINDLE-4.50 HR C1045
NUT-HEX: 2.00 NF NP
PIN COT 1/4dia X 2-1/1z (w107663) 
GASKET-RUBBER (13.19 HUB)
CAP-HUB
BLT HEX 5/16-18NC X 1/2 5Z (W106460

3. PartsHub & Spindle Assembly - Rear Main Frame

41



3. Parts Hub & Spindle Assembly - Inner & Outer Wing

42



ITEM PART NO. QTY DESCRIPTION

14131 4 HUB & 2 IN  SPINDLE ASSY, Inc. 1-12
1 24097 1 2" PRESSED HUB (L783327-6-31 P30)W/CUPS
2 88340 1 NUT SLTD 7/8-14NF Z
3 88301 1 PIN COT 3/16DIA X 1-1/2 Z
4 11381 1 DUST CAP
5 88263 1 FTG GRS 1/8NPT 1610-BL(11/16) TAPERED
6 16094 1 WASHER-SPINDLE 2 X .937 X .188
7 10345 1 BEARING CONE 1-1/4ID (LM67048)
8 10344 1 BEARING CUP 2.328 OD (LM67010)
9 14251 1 2 IN  AXLE SPINDLE (LS5622F-30)
10 14248 1 1.625BORE BRG CONE(LM501349)
11 14249 1 CUP,BEARING (LM501310)
12 58546 1 2 IN  TRIPLE LIP SEAL

3. PartsHub & Spindle Assembly - Inner & Outer Wing

43



3. Parts Row Unit Assembly

44



ITEM  PART NO. QTY DESCRIPTION

357582 41
1 356937 1
2 357879 4
3 88658 4
4 356940 1
5 356927 1
6 357857 1
7 356944 1
8 222338 1
9 88196 2
10 42484 2
11 358838 1
12 88408 1
13 88369 2
14 356948 1
15 356949 1
16 357885 1
17 344505 1
18 344771 1
19 88838 4
20 88369 4
21 89375 4
22 246792 1

23 354054 1
24 A34927 4
25 357861 1
27 357862 1
28 88531 1
29 88162 1
30 88679 2
31 88363 2
32 88541 1
33 88363 1
34 356848 1
35 356846 1
36 356847 2

BASE PSD SHANK ASSY., Inc. 1-33
UPPER LINK
THREADED PIVOT PIN-DOUBLE D
NUT TOP LK 1-8NC 5Z
SHANK PIVOT BRACKET, Inc. 35 & 36
BOTTOM MOUNT ARM
WHEEL MOUNT WELD-PACKER TIRE
SHANK PIVOT BRACKET, Inc. 34
HEADLESS PIN(2) 1X4-1/8
WSHR FLAT 1(1-1/16 X 2-1/2ACT) Z
PIN ROLL 1/4 X 2-1/4 Z
TAP BLT HEX 5/8-11NC X 3 2Z
BLT HEX 5/8-11NC X 3 5Z
NUT 2POSLK 5/8-11NC 5Z
INNER PIVOT TUBE (ZP)
INNER PIVOT SHAFT (ZP)
SHANK - PRECISION SHANK DRILL
DUTCH OPENER DEEP FERTILIZER(NH3&DRY)
T/L KT-PREC BOOT W/ TIP & 6.5" SPREADER TRIPLE SHOOT 
BLT HEX 5/8-11NC X 1-3/4 5Z
NUT 2POSLK 5/8-11NC 5Z
BLT CRG 3/8-16NC X 1-1/2 5Z
WHL ASSY PACKER TIRE (7.75W), 
4 BOLT HUB AND SPINDLE ASSEMBLY, Inc. 24, See page 46-47 
BLT-WHL 1/2-20 UNF X 0.75 (3/4 HEAD) 5Z
SPINDLE TUBE WELD-PACKER TIRE
CAST-SPACER PLAINED PACKER TIRE
BLT HEX 3/8-16NC X 3 5Z
NUT 2POSLK 3/8-16NC 5Z
BLT HEX 1/2-13NC X 2 5Z
NUT 2POSLK 1/2-13NC 5Z
BLT HEX 1/2-13NC X 3 5Z
NUT 2POSLK 1/2-13NC 5Z
COMPOSITE BEARING BUSHING  1.027 ID X 1.242 OD X 4.13 
COMPOSITE BEARING BUSHING  1.027 ID X 1.242 OD X 7.19 
COMPOSITE BEARING BUSHING  1.027 ID X 1.242 OD X 1.50

3. PartsRow Unit Assembly

45



3. Parts Hub & Spindle Assembly - Packer Wheel

9

10

11

46



ITEM PART NO. QTY DESCRIPTION

354054 41
1 322046 1
2 354056 1
3 354057 1
4 354055 1
5 A34564 1
6 88340 1
7 88301 1
8 A33879 1

4 BOLT HUB AND SPINDLE ASSEMBLY, Inc. 
2,3,4,9 HUB - ASSEMBLY
SEAL V SHAPE 043/059
OUTSIDE STEEL RING FOR HUB G3
SPINDLE-BODY STUBAXLE R041 LAM FF0125
R/B 16094 WASHER-SPINDLE 2 X .937 X .188 
NUT SLTD 7/8-14NF Z
PIN COT 3/16DIA X 1-1/2 Z
HUB CAP
INSIDE STEEL RING FOR HUB G3
CUP - BEARING
CONE - BEARING

3. PartsHub & Spindle Assembly - Packer Wheel

9 354058 1
10 A52244 2
11 A52245 2

47



3. Parts Row Unit - Frame Mount

48



ITEM  PART NO. QTY DESCRIPTION

1 357582 41
2 356931 1
3 240694 1
4 89389 4
5 88356 4
6 357879 2
7 88658 4
8 356846 2

BASE PSD SHANK ASSY., Inc. 1-7, See page 44-45
FRONT MAIN MAST, Inc. 8
CAST CORNER CAP (PAINTED)
BLT HEX 3/4-10NC X 2-1/2 8YZ
NUT 2POSLK 3/4-10NC 5Z
THREADED PIVOT PIN-DOUBLE D
NUT TOP LK 1-8NC 5Z
COMPOSITE BEARING BUSHING  1.027 ID X 1.242 OD X 7.19

3. PartsRow Unit - Frame Mount

49



3. PartsRow Unit Down Pressure Cylinder Mount

50



ITEM PART NO. QTY DESCRIPTION

1 321936 41 HYD CYL 2 X 8
2 222338 41 HEADLESS PIN(2) 1X4-1/8
3 42484 82 PIN ROLL 1/4 X 2-1/4 Z
4 88196 82 WSHR FLAT 1(1-1/16 X 2-1/2ACT) Z

3. PartsRow Unit Down Pressure Cylinder Mount

51



3. Parts Row Unit - Cutting Coulter Assembly

52



ITEM PART NO. QTY DESCRIPTION

356969 41
1 357582 1
2 356931 1
3 240694 1
4 89389 4
5 88356 4
6 356846 1
7 89546 1
8 REF 1
9 357879 1
10 88658 2
11 20637 1
12 88363 1
13 22902 1
14 357877 4

COULTER OPTION, Inc. 7-14
BASE PSD SHANK ASSY., Inc. 1-5 See page 44-45
FRONT MAIN MAST, Inc. 6
CAST CORNER CAP (PAINTED)
BLT HEX 3/4-10NC X 2-1/2 8YZ
NUT 2POSLK 3/4-10NC 5Z
COMPOSITE BEARING BUSHING  1.027 ID X 1.242 OD X 7.19 
BLT HEX 1/2-13NC X 7 1/2 5Z
CUTTING COULTER OPTION, See page 52-53
THREADED PIVOT PIN-DOUBLE D
NUT TOP LK 1-8NC 5Z
SPECIAL BOLT 1/2 X 3 HEX  (ZINC)
NUT 2POSLK 1/2-13NC 5Z
SPRING PLUG ASSY
RND TUBE - BUSHING

3. PartsRow Unit - Cutting Coulter Assembly

53



3. Parts Row Unit - Cutting Coulter Assembly-cont.

54



ITEM PART NO. QTY DESCRIPTION

356969 41
1 356952 1
2 358689 1
3 358690 1

356967 1
4 356911 1
5 321839 1
6 356972 1
7 A34564 1
8 88301 1
9 A34565 1
10 89290 4
11 88303 4
12 234262 1
13 88774 1
14 88977 1
15 358688 2
16 358691 1
17 358692 1
18 89012 1
19 88162 1
20 356846 1

3. PartsRow Unit - Cutting Coulter Assembly-cont.

21 88340 1

COULTER OPTION, Inc. 1-20
COULTER PIVOT BRACKET, Inc. 20
BUSHING-1.00 LONG (ZP BLACK)
BUSHING 1-1/4 LONG (ZP YELLOW)
PSD COULTER ASSY, Inc. 4-11
COULTER ARM WELDMENT
ASSY-HUB GROUP 1.68 (COULTER/SDD), See page 56-57
17 IN COULTER BLADE
R/B 16094 WASHER-SPINDLE 2 X .937 X .188
PIN COT 3/16DIA X 1-1/2 Z
DUST CAP PROTECTOR YZP
BLT HEX 1/2-20NF X 1 5Z
WSHR HLK 1/2ID(9/16ACT) Z
LOCKING COLLAR CLYMER N347-2
NUT JAM 5/8-11NC 5Z
SCR SET 5/8-11NC X 1-1/2 SQ HD Z
BUSHING-1/2 LONG (ZP)
BUSHING 1-1/2 LONG (ZP)
BUSHING 3/4 LONG W-HOLE (ZP)
BLT HEX 3/8-16NC X 2-1/2 5Z
NUT 2POSLK 3/8-16NC 5Z
COMPOSITE BEARING BUSHING  1.027 ID X 1.242 OD X 7.19 
NUT SLTD 7/8-14NF Z

55



3. Parts Hub Assembly - Cutting Coulter

1
5

6

7

56



3. PartsHub Assembly - Cutting Coulter

ITEM  PART NO. QTY DESCRIPTION

321839 1
1 322046 1
2 A33879 1
3 354056 1
4 354057 1

 ASSY-HUB GROUP 1.68 (COULTER/SDD), Inc. 5-6
ASSY-HUB
HUB CAP
SEAL V SHAPE 043/059
OUTSIDE STEEL RING FOR HUB G3
CUP - BEARING
CUP - CONE
INSIDE STEEL RING FOR HUB G3

5 A52244 2
6 A52245 2
7 354058 1

57



3. Parts Row Unit - Disc Closer Assembly

58



ITEM PART NO. QTY DESCRIPTION

356970 41
1 357582 1
2 356931 1
3 240694 1
4 89389 4
5 88356 4
6 88282 1
7 88626 1
8 356914 2
9 356849 1
10 356916 1
11 88738 2
12 32990 2
13 88489 1

DISC CLOSER OPTION, Inc. 6-12
BASE PSD SHANK ASSY., Inc. 1-5, See page 44-45
FRONT MAIN MAST
CAST CORNER CAP (PAINTED)
BLT HEX 3/4-10NC X 2-1/2 8YZ
NUT 2POSLK 3/4-10NC 5Z
WSHR FLAT 3/8(7/16 X 1ACT) Z
NUT NLK 3/8-16NC 5Z
DISC CLOSER ARM, Inc. 9, See page 60-61
COMPOSITE BEARING BUSHING  1.027 ID X 1.242 OD X 2.50 
CLOSURE PIN (ZP)
WSHR FLAT 1SAE(1-1/16 X 2ACT)  Z
PIN,CLICK 7/16X1-1/2
BLT HEX 3/8-16NC X 2-1/2 8YZ

3. PartsRow Unit - Disc Closer Assembly

59



3. Parts Row Unit - Disc Closer Assembly-cont.

60



ITEM PART NO. QTY DESCRIPTION

356970 41
1 356914 2

A66478 1

2 234514 1

3 234516 1
234965 1
234963 1

4 234969 1
5 234967 1
6 234966 1
7 89400 4
8 234968 1
9 88408 1
10 234517 1
11 88191 2
12 88237 2
13 88774 2
14 88475 4
15 A33036 4
16 88363 4

DISC CLOSER OPTION, Inc. 1-16
DISC CLOSER ARM
ASSY-LEFT DISC ARM, Inc. 2-13
ASSY-RIGHT DISC ARM, Inc. 2-13
ARM SPRING LEFT  REV.B
ARM SPRING RIGHT  REV.B
TUBE SPACER (ZINC)
DISC BLADE ASSEMBLY, Inc. 4-8
HUB AND BEARING ASSEMBLY, Inc. 4 & 5 
BEARING DISC FAFNIR 204PY3
HUB BEARING
BLADE DISC
RIVET 1/4 X 5/8 FLAT HEAD
CAP DUST
BLT HEX 5/8-11NC X 3 5Z
RETAINER DUST CAP (ZINC)
BLT HEX 1/4-20NC X 5/8 5Z
NUT 2POSLK 1/4-20NC 5Z
NUT JAM 5/8-11NC 5Z
BLT HEX 1/2-13NC X 1-1/2 5Z WASHER-
FLAT: .50  ZP HD NUT 
2POSLK 1/2-13NC 5Z

3. PartsRow Unit - Disc Closer Assembly-cont.

A66479 1

234515 1

61



3. Parts Rear Main Frame Lift Cylinder Mounting

62



ITEM PART NO. QTY DESCRIPTION

1 235967 2 HYD CYL 5 X 12 (AM-2534)
2 358289 2 TRANSPORT CHANNEL -PSD
3 42430 2 HEADLESS PIN(2) 1X3-7/16 (ZP)
4 42484 4 PIN ROLL 1/4 X 2-1/4 Z
5 357521 2 REAR LIFT WHEEL CYLINDER PIN (ZP)
6 88770 4 PIN ROLL 3/8DIA X 2-1/2 Z
7 350876 2 1/2X6-1/2 HITCH PIN W/HAIR PIN

3. PartsRear Main Frame Lift Cylinder Mounting

63



3. Parts Front Main Frame Lift Cylinder Mounting

64



ITEM PART NO. QTY DESCRIPTION

1 235968 2
2 358289 2
3 88196 4
4 357522 2
5 88770 4
6 42430 2
7 88133 4
8 350876 2

HYD CYL 4-3/4 X 12 (AM-2540) 
TRANSPORT CHANNEL -PSD
WSHR FLAT 1(1-1/16 X 2-1/2ACT) Z 
FRONT LIFT CYLINDER PIN (ZP) 
PIN ROLL 3/8DIA X 2-1/2 Z 
HEADLESS PIN(2) 1X3-7/16 (ZP) 
PIN COT 3/16DIA x 2
1/2X6-1/2 HITCH PIN W/HAIR PIN

3. PartsFront Main Frame Lift Cylinder Mounting

65



3. Parts Wing Fold Cylinder Mounting

66



ITEM  PART NO. QTY DESCRIPTION

1 357897 4
2 42431 8
3 42484 16
4 88349 12
5 88430 4
6 88602 4
7 247829 4
8 358365 4

HYD CYL, 5 X 48 (PRINCE B500480ACDDA07B) 
HEADLESS PIN(2) 1-1/4X3-3/4 (ZP)
PIN ROLL 1/4 X 2-1/4 Z
BLT HEX 1-1/4-7NC X 6-1/2 5Z
NUT 2POSLK 1-1/4-7NC 5Z
WSHR FLAT 1-1/4(1-3/8 X 3ACT) Z
HYD CYL, 5X36 TIE ROD (PRINCE)
WING FOLD LINK 36

3. PartsWing Fold Cylinder Mounting

67



3. Parts Lift Cylinder Hydraulics - 51ft

68



ITEM  PART NO. QTY DESCRIPTION

1 235968 2 HYD CYL 4-3/4 X 12 (AM-2540)
2 235969 4 HYD CYL 4-1/2 X 12 (AM-2546)
3 358312 2 3-1/2 X 12 HYD CYLINDER ASSEMBLY
4 358313 2 3-3/4 X 12 HYD CYLINDER ASSEMBLY
5 358314 4 4 X 12 HYD CYLINDER ASSEMBLY
6 235967 2 HYD CYL 5 X 12 (AM-2534)
7 247425 2 QUICK COUPLER 8 ORB
8 24024 2 ADP 8MORB X 8MJ
9 25591 1 ELB 8MJ X 8FJX
10 13238 2 TEE 8MJ X 8MJ X 8MJ
11 25580 24 ELB 8MORB X 8MJ
12 241494 2 HSE 3KPSI 1/2X276 8FJX-8FJX
13 240609 1
14 247432 1
15 247431 4

17 240604 3
18 247432 2
19 234947 2
20 235386 1

HSE 3KPSI 3/8X324 8FJX-8FJX
HSE 3KPSI 3/8X400 8FJX-8FJX
HSE 3KPSI 3/8X232 8FJX-8FJX
XXX XXXXX XXXXXXX XXXXXXXXX
HSE 3KPSI 3/8X300 8FJX-8FJX
HSE 3KPSI 3/8X400 8FJX-8FJX
HSE 3KPSI 3/8X194 8FJX-8FJX
HSE 3KPSI 3/8X137 8FJX-8FJX

3. PartsLift Cylinder Hydraulics - 51ft

69



3. Parts Lift Cylinder Hydraulics - 61ft

70



ITEM  PART NO. QTY DESCRIPTION

1 235968 2 HYD CYL 4-3/4 X 12 (AM-2540)
2 235969 2 HYD CYL 4-1/2 X 12 (AM-2546)
3 358312 2 3-1/2 X 12 HYD CYLINDER ASSEMBLY
4 358313 2 3-3/4 X 12 HYD CYLINDER ASSEMBLY
5 358314 2 4 X 12 HYD CYLINDER ASSEMBLY
6 235967 2 HYD CYL 5 X 12 (AM-2534)
7 247425 2 QUICK COUPLER 8 ORB
8 24024 2 ADP 8MORB X 8MJ
9 25591 1 ELB 8MJ X 8FJX
10 13238 2 TEE 8MJ X 8MJ X 8MJ
11 25580 24 ELB 8MORB X 8MJ
12 241494 2 HSE 3KPSI 1/2X276 8FJX-8FJX
13 240611 1 HSE 3KPSI 3/8X324 8FJX-8FJX
14 247427 1 HSE 3KPSI 3/8X400 8FJX-8FJX
15 247431 2 HSE 3KPSI 3/8X232 8FJX-8FJX
16 67576 2 HSE 3KPSI 3/8X276 8FJX-8FJX
17 240604 5 HSE 3KPSI 3/8X300 8FJX-8FJX
18 238618 2 HSE 3KPSI 3/8X400 8FJX-8FJX
19 234947 2 HSE 3KPSI 3/8X194 8FJX-8FJX
20 235386 1 HSE 3KPSI 3/8X137 8FJX-8FJX

3. PartsLift Cylinder Hydraulics - 61ft

71



3. Parts Wing Fold Hydraulics - 51ft

72



ITEM  PART NO. QTY DESCRIPTION

1 357897 4 HYD CYL, 5 X 48 (PRINCE B500480ACDDA07B)
2 247829 4 HYD CYL, 5X36 TIE ROD (PRINCE)
3 247425 2 QUICK COUPLER 8 ORB
4 24024 10 ADP 8MORB X 8MJ
5 A63015 4 TEE 8MJ X 8FJX X 8MJ
6 69080 4 TEE 8MJ X 8MJ X 8FJX
7 13238 2 TEE 8MJ X 8MJ X 8MJ
8 15910 4 CROSS 8MJ X 8MJ X 8MJ X 8MJ
9 A65901 16 ELB10MB-8MJ-90   (354405)
10 358980 8 RSTR ADP 8FJ-8MJ .075
11 241494 2 HSE 3KPSI 1/2X276 8FJX-8FJX
12 25603 3 HSE 3KPSI 3/8X75 8FJX-8FJX
13 235386 2 HSE 3KPSI 3/8X137 8FJX-8FJX
14 59909 2 HSE 3KPSI 3/8X168 8FJX-8FJX
15 25597 4 HSE 3KPSI 3/8X40 8FJX-8FJX
16 13482 7 HSE 3KPSI 3/8X108 8FJX-8FJX
17 238204 2 HSE 3KPSI 3/8X210 8FJX-8FJX
18 67634 1 HSE 3KPSI 3/8X132 8FJX-8FJX

3. PartsWing Fold Hydraulics - 51ft

73



3. Parts Wing Fold Hydraulics - 61ft

74



ITEM  PART NO. QTY DESCRIPTION

1 357897 4 HYD CYL, 5 X 48 (PRINCE B500480ACDDA07B)
2 247829 4 HYD CYL, 5X36 TIE ROD (PRINCE)
3 247425 2 QUICK COUPLER 8 ORB
4 24024 4 ADP 8MORB X 8MJ
5 A63015 4 TEE 8MJ X 8FJX X 8MJ
6 69080 4 TEE 8MJ X 8MJ X 8FJX
7 13238 2 TEE 8MJ X 8MJ X 8MJ
8 15910 4 CROSS 8MJ X 8MJ X 8MJ X 8MJ
9 A65901 16 ELB10MB-8MJ-90   (354405)
10 358980 8 RSTR ADP 8FJ-8MJ .075
11 241494 2 HSE 3KPSI 1/2X276 8FJX-8FJX
12 25603 3 HSE 3KPSI 3/8X75 8FJX-8FJX
13 13484 2 HSE 3KPSI 3/8X137 8FJX-8FJX
14 240611 2 HSE 3KPSI 3/8X168 8FJX-8FJX
15 25597 4 HSE 3KPSI 3/8X40 8FJX-8FJX
16 13482 4 HSE 3KPSI 3/8X108 8FJX-8FJX
17 234939 2 HSE 3KPSI 3/8X210 8FJX-8FJX
18 67634 1 HSE 3KPSI 3/8X132 8FJX-8FJX
19 238618 1 HSE 3KPSI 3/8X420 8FJX-8FJX
20 240604 1 HSE 3KPSI 3/8X300 8FJX-8FJX
21 240609 1 HSE 3KPSI 3/8X324 8FJX-8FJX
22 247342 1 HSE 3KPSI 3/8X400 8FJX-8FJX
23 13483 2 HSE 3KPSI 3/8X120 8FJX-8FJX

3. PartsWing Fold Hydraulics - 61ft

75



3. Parts Down Pressure Hydraulics - DP Block 51 & 61ft

76



ITEM PART NO. QTY DESCRIPTION

1 358905 1
2 A65901 2
3 A65901 4
4 247425 2
5 24024 2
6 321936 6
7 56534 6
8 25591 12
9 A63015 1
10 A63016 6
11 241494 2
12 A66607 1
13 239088 1
14 245010 1
15 233250 1
16 235237 2
17 13239 2

DOWN PRESSURE REGEN VLAVE PS-00505-VVA-01 
ELB 10MORBB X 8MJ   
ELB 10MORB X 8MJ
QUICK COUPLER 8MORB
ADP 8MORB X 8MJ
HYD CYL 2 X 8
TEE 8MJ X 8MJ X 8MORB
ELB 8MJ X 8FJX
TEE 8MJ X 8FJX X 8MJ
TEE 8MORB X 8MJ X 8MJ
HSE 3KPSI 1/2X276 8FJX-8FJX
HOSE:  .50 X 029 8FJX-8FJX
HSE 3KPSI 1/2X18 8FJX-8FJX
HSE 3KPSI 1/2X108 8FJX-8FJX
HSE 3KPSI 1/2X80 8FJX-8FJX
HSE 3KPSI 1/2X132 8FJX-8FJX
UNION 8MJ X 8MJ

3. PartsDown Pressure Hydraulics - DP Block 51 & 61ft

77



3. Parts Down Pressure Hydraulics - Main Frame 51ft

78



ITEM  PART NO. QTY DESCRIPTION

1 321936 13 HYD CYL 2 X 8
2 56534 13 TEE 8MJ X 8MJ X 8MORB
3 25591 23 ELB 8MJ X 8FJX
4 A63015 4 TEE 8MJ X 8FJX X 8MJ
5 A63016 13 TEE 8MORB X 8MJ X 8MJ
6 A66606 21 HOSE:  .50 X 046 8FJX-8FJX
7 A66607 9 HOSE:  .50 X 029 8FJX-8FJX

3. PartsDown Pressure Hydraulics - Main Frame 51ft

79



3. Parts Down Pressure Hydraulics - Main Frame 61ft

80



ITEM  PART NO. QTY DESCRIPTION

1 321936 13 HYD CYL 2 X 8
2 56534 13 TEE 8MJ X 8MJ X 8MORB
3 25591 23 ELB 8MJ X 8FJX
4 A63015 4 TEE 8MJ X 8FJX X 8MJ
5 A63016 13 TEE 8MORB X 8MJ X 8MJ
6 A66606 21 HOSE:  .50 X 046 8FJX-8FJX
7 A66607 9 HOSE:  .50 X 029 8FJX-8FJX

3. PartsDown Pressure Hydraulics - Main Frame 61ft

81



3. Parts Down Pressure Hydraulics - Inner Wing 51ft

82



ITEM  PART NO. QTY DESCRIPTION

1 321936 8 HYD CYL 2 X 8
2 56534 8 TEE 8MJ X 8MJ X 8MORB
3 25591 12 ELB 8MJ X 8FJX
4 A63016 4 TEE 8MORB X 8MJ X 8MJ
5 A66606 15 HOSE:  .50 X 046 8FJX-8FJX
6 A66607 5 HOSE:  .50 X 029 8FJX-8FJX
7 A63015 4 TEE 8MJ X 8FJX X 8MJ

3. PartsDown Pressure Hydraulics - Inner Wing 51ft

83



3. Parts Down Pressure Hydraulics - Inner Wing 61ft

84



ITEM  PART NO. QTY DESCRIPTION

1 321936 9 HYD CYL 2 X 8
2 56534 9 TEE 8MJ X 8MJ X 8MORB
3 25591 16 ELB 8MJ X 8FJX
4 A63016 9 TEE 8MORB X 8MJ X 8MJ
5 A66606 17 HOSE:  .50 X 046 8FJX-8FJX
6 A66607 5 HOSE:  .50 X 029 8FJX-8FJX

3. PartsDown Pressure Hydraulics - Inner Wing 61ft

85



3. Parts Down Pressure Hydraulics - Outer Wing 51ft

86



ITEM  PART NO. QTY DESCRIPTION

1 321936 6 HYD CYL 2 X 8
2 56534 4 TEE 8MJ X 8MJ X 8MORB
3 25591 5 ELB 8MJ X 8FJX
4 A63016 4 TEE 8MORB X 8MJ X 8MJ
5 25580 4 ELB 8MORB X 8MJ
6 A66606 8 HOSE:  .50 X 046 8FJX-8FJX
7 A66607 3 HOSE:  .50 X 029 8FJX-8FJX

3. PartsDown Pressure Hydraulics - Outer Wing 51ft

87



3. Parts Down Pressure Hydraulics - Outer Wing 61ft

88



ITEM  PART NO. QTY DESCRIPTION

1 321936 9 HYD CYL 2 X 8
2 56534 7 TEE 8MJ X 8MJ X 8MORB
3 25591 8 ELB 8MJ X 8FJX
4 A63016 7 TEE 8MORB X 8MJ X 8MJ
5 25580 4 ELB 8MORB X 8MJ
6 A66606 11 HOSE:  .50 X 046 8FJX-8FJX
7 A66607 7 HOSE:  .50 X 029 8FJX-8FJX

3. PartsDown Pressure Hydraulics - Outer Wing 61ft

89



3. Parts Rear Hitch Hydraulics

90



ITEM  PART NO. QTY DESCRIPTION

1 A37066 4 QUICK COUPLING-FEMALE  -12-12 ORB
2 A37067 1 QUICK COUPLING-FEMALE  -10-8 ORB
3 320196 1 CONNECTOR-ISO BOX IBBC (SLAVE)
4 A36190 4 FTG-BULKHEAD: 12MB-12MJ
5 A36191 1 FTG-BULKHEAD: 10MB-10MJ
6 A36291 4 QUICK COUPLER 8010-16P (#10 ORB)
7 A69119 1 FTG-CASE DRAIN 3/8 FLAT FACE
8 A36221 1 HOSE:  .50 X 500 8MB-10FJX (8AX)
9 A36219 4 HOSE:  .75 X 290 10MB-12MJ
10 A36220 4 HOSE:  .75 X 210 12FJX-12FJX

3. PartsRear Hitch Hydraulics

91



3. Parts Wheel Assemblies

92



ITEM  PART NO. QTY DESCRIPTION

320362 4
358660 16

1 320383 1
1 46714 1
2 320384 1
2 357987 1

358956 1
358955 1

3 358949 1
4 358954 1

246792 41
5 241616 1
6 246793 1

WHL ASSY. 440/55R18IMP 159A8/B TL (BLACK), Inc. 1 & 2 
WHL ASSY IF320/70R15 6B 10IN SILVER, Inc. 1 & 2
RIM 14X18 W/HOLE(BLACK)
RIM 15X10 6BOLT
TIRE-440/55R18IMP 159A8/B TL (GY)
TIRE IF320/70R15
TIRE AND RIM ASSY 900/60R32 LH, Inc. 3 & 4
TIRE AND RIM ASSY 900/60R32 RH, Inc. 3 & 4
WHEEL - 32XDW30B
TIRE - IF900/60R32CFO
WHL ASSY PACKER TIRE (7.75W), Inc. 5-7
RIM PACKER  4.5X15 4 BOLT
PACKER TIRE 26/7.75X15

3. PartsWheel Assemblies

93



1

2

3

4

3. Parts Decals - Model

94



ITEM  PART NO. QTY DESCRIPTION

1 358967 1
2 358968 1

DECAL-PSD 51 (SERIAL NUMBER 464695 AND BELOW) 
DECAL-PSD 61 (SERIAL NUMBER 464695 AND BELOW)

3 358970 2
4 358969 3

DECAL-AMITY PRECISION SHANK (SERIAL NUMBER 464695 AND BELOW) 
DECAL-LEGACY EDITION (SERIAL NUMBER 464695 AND BELOW)

3. PartsDecals - Model

ITEM  PART NO. QTY DESCRIPTION

1 359909 1
2 359910 1

DECAL-PSD FRAME RIGHT (SERIAL NUMBER 464696 AND ABOVE) 
DECAL-PSD FRAME LEFT (SERIAL NUMBER 464696 AND ABOVE)

3 359911 1
4 359912 1

DECAL-PSD 51 HITCH RIGHT (SERIAL NUMBER 464696 AND ABOVE) 
DECAL-PSD 51 HITCH LEFT (SERIAL NUMBER 464696 AND ABOVE)

Decals - Model (CURRENT)

5 359913 1
6 359914 1

DECAL-PSD 61 HITCH RIGHT (SERIAL NUMBER 464696 AND ABOVE) 
DECAL-PSD 61 HITCH LEFT (SERIAL NUMBER 464696 AND ABOVE)

7 359915 1
8 359916 1

DECAL PACKAGE CONCORD-PSD 51 
DECAL PACKAGE CONCORD-PSD 61

95



3. Parts

1

2

3

4

5

6

Decals - Model (CURRENT)

96



1

2

3 4

5 6

7

3. Parts Decals - Safety

97



ITEM  PART NO. QTY DESCRIPTION

1 9971018 1 DECAL SPEED SIGN 20 MILE/HR
2 22372 4 AMBER REFLECTOR
3 997854 1 DECAL FOLDING WINGS DANGER
4 997860 1 DECAL READ MANUAL WARNING
5 997862 1 DECAL HIGH VOLTAGE DANGER
6 997864 1 DECAL LOCKOUT WARNING
7 9971163 1 DECAL SAFETY SET

3. PartsDecals - Safety

98




	74356 1
	74356 2
	74356 3
	74356 4
	74356 5
	74356 6
	74356 7
	74356 8
	74356 9
	74356 10
	74356 11
	74356 12
	74356 13
	74356 14
	74356 15
	74356 16
	74356 17
	74356 18
	74356 19
	74356 20
	74356 21
	74356 22
	74356 23
	74356 24
	74356 25
	74356 26
	74356 27
	74356 28
	74356 29
	74356 30
	74356 31
	74356 32
	74356 33
	1-2 701300_A.pdf
	701300
	1-2 701300_PL

	Blank Page
	1-6 701332_A.pdf
	701332
	1-6 701332_PL

	1-4 701301_A.pdf
	701301
	1-4 701301_PL

	1-12 701306_A.pdf
	701306
	1-12 701306_PL

	1-10 701323_A.pdf
	701323
	1-10 701323_PL

	1-8 701305_A.pdf
	701305
	1-8 701305_PL

	1-14 701324_A.pdf
	701324
	1-14 701324_PL

	1-12 701306_A.pdf
	701306
	1-12 701306_PL

	3-36 701339_A.pdf
	701339
	3-36 701339_PL

	1-18 701333_A.pdf
	701333
	1-18 701333_PL

	1-16 701310_A.pdf
	701310
	1-16 701310_PL

	1-20 701341_A.pdf
	701341
	1-20 701341_PL

	9-2 701302_A.pdf
	701302
	9-2 701302_PL

	9-4 701307_A.pdf
	701307
	9-4 701307_PL

	9-6 701309_A.pdf
	701309
	9-6 701309_PL

	9-8 701304_A.pdf
	701304
	9-8 701304_PL

	9-12 701311_A.pdf
	701311
	9-12 701311_PL

	9-10 701308_A.pdf
	701308
	9-10 701308_PL

	7-8 701314_A.pdf
	701314
	7-8 701314_PL

	9-14 701315_A.pdf
	701315
	9-14 701315_PL

	7-2 701313_A.pdf
	701313
	7-2 701313_PL

	3-6 701320_A.pdf
	701320
	3-6 701320_PL

	7-4 701325_A.pdf
	701325
	7-4 701325_PL

	7-10 701326_A.pdf
	701326
	7-10 701326_PL

	9-16 701327_A.pdf
	701327
	9-16 701327_PL

	7-6 701342_A.pdf
	701342
	7-6 701342_PL

	7-12 701343_A.pdf
	701343
	7-12 701343_PL

	3-8 701318_A.pdf
	701318
	3-8 701318_PL

	3-2 701319_A.pdf
	701319
	3-2 701319_PL

	3-4 701317_A.pdf
	701317
	3-4 701317_PL

	3-10 701321_A.pdf
	701321
	3-10 701321_PL

	3-12 701346_A.pdf
	701346
	3-12 701346_PL

	3-14 701322_A.pdf
	701322
	3-14 701322_PL

	3-16 701338_A.pdf
	701338
	3-16 701338_PL

	3-18 701328_A.pdf
	701328
	3-18 701328_PL

	3-22 701329_A.pdf
	701329
	3-22 701329_PL

	3-24 701335_A.pdf
	701335
	3-24 701335_PL

	3-26 701330_A.pdf
	701330
	3-26 701330_PL

	3-28 701336_A.pdf
	701336
	3-28 701336_PL

	3-30 701331_A.pdf
	701331
	3-30 701331_PL

	3-32 701337_A.pdf
	701337
	3-32 701337_PL

	3-34 701340_A.pdf
	701340
	3-34 701340_PL

	9-18 701303_A.pdf
	701303
	9-18 701303_PL

	11-2 701344_A.pdf
	701344
	11-2 701344_PL

	11-4 701345_A.pdf
	701345
	11-4 701345_PL

	Blank Page
	1-20 701341_A.pdf
	701341
	1-20 701341_PL

	Blank Page
	Blank Page
	359911.pdf
	Sheet 1
	Views
	new_view_1



	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page



